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Preventative Maintenance 

FOR AERO 60/90 

• Test both side covers to make sure the switches are operational (AERO 60/90 ONLY)

• Wipe guide shafts

• Test E-Stop

• Drain regulator bowl

FOR AERO 60 ONLY 

• Apply dry lube (McMaster p/n: 1200K21) to the compensating assembly bearing shafts (Ref DWG
# 9901-60-100)

• Check the rubber washers of the compensating mechanism to make sure they do not need to be
replaced (Ref DWG# 9901-60-100)



SPARE PARTS LIST AERO 60 

DESCRIPTION ASSEMBLY DWG. # PART NUMBER 
60-CUP HOLDER ASSEMBLY H36-07-00 H36-07-00 

1.7 W.D 12 O.D X 65 LG COMPR. SPR. 9901-60-100 104-00-575

RUBBER WASHER 9901-60-100 532-60-002

RUBBER WASHER 9901-60-100 9901-27-004 

LPS#1 GREASELESS LUBE 9901-60-100 1200K21 

SHOCK ABSORBER 9901-33-000 NRBC050-030 

NYLON WASHER 9901-33-000 90295A160 

PLASTIC HOSE FOR SLIDE ASSEMBLY 9901-33-000 TIUB07B-33 
CABLE FOR SLIDE ASSEMBLY 9901-33-000 108357A 

M5 THUMB SCREW 9901-30-000 96016A249 
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PART NUMBER 

H36-07-01 

REV 

B 

DESCRIPTION 

60-CAP HOLDER 

1/2 DIA x 1/2 LG. MAGNET 

B B 

R1.076 
REF 

3.38 REF 

R1.511 REF 

NOTE: 
THE ORENTATION OF THE MAGNETS IS VERY IMPORTANT 
SEE DRAWING FOR DETAILS 

REVISION HISTORY 
REV BY DATE DESCRIPTION 
B1 VK 9/15/2008 NEW DESIGN 

A 
"N" POLE 

.109 2 
CAD FILE NO. 

H36-07-00 

A 

60-CUP HOLDER ASSY
MAT'L FINISH HEAT TREAT 

NONE NONE 

1.00 REF 

ITW TRANS TECH 

PROJ. 

 TOLERANCE UNLESS OTHERWISE SPECIFIED:  

MATERIAL 

CHECKED 

SEE PARTS LIST 
SCALE BY DATE 

PROPRIETARY 

THIS DOCUMENT CONTAINS CONFIDENTIAL, PROPRIETARY 
INFORMATION THAT IS ITW TRANS TECH'S 
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SIZE DRAWING NO. 

Vito 5/24/2008 
REV. 

PROPERTY. DO NOT DISCLOSE OR DUBLICATE FOR 
OTHERS EXEPT AS AUTHORIZED BY ITW TT. 
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l N OTE: A.PPLY A. SMALI.A.MOUNT OF DRY LUBE 
TO EA.CH SHA.fl FOR SMOOTH OPEAA TION. 

ITEM NO. PARTM.IMBER OESCRPTION 

9901-27-003 SHAFT.1/2"DX6.3 10l 

9901-27-001 PLATE, REAR 

9901-27-0:>'2 PlATE.FOONT 

9901-27-(X)( RUBBER WASHER, _',7 0 X LOoODX.13 TH 

9901-24-002 BASE.. CUP DRIVER 

9901-24-001 GUIOE PlATE 

9901-21-001 SPACER, SHOULDER SCREW 

9901-2HX)2 HOUSNG, RU88ER WASHER 

501--02--379 A-ICSM6X20 

10 5.12..o-002 WASHER, RUBBEli'. 1/2 IO 1.06 00 

501-00-027 SHC5, M5X 16, 61.ACI( OXOE 

12 531.J0-006 M5 RAT WASHER, ZNC COAT 

13 502-07-001 DIE SP111NG SCREW CAP. S/6,-16 

001-33-012 LNEARBRG. l!TIDX 7/tl'OOX 1.25LPTH 

OOWRP1N oowa. 1/8"DX 1/2"l{STOCK} 

104-00-575 SPRING. l/20DX2.5LX .062 WIRE 

501�7 SHOULDER SCREW, Ml2 X 70MM L MIO THREAD 

532-10-007 WASHER, .500X 1.12500 X .055 TH., 16-8 SS 

501-00-045 SI-ICS.M6X35 

001-32--01◄ Shott, 6mm x 50mm, m3 lap one end 

001-33--473 bearing, bronze sleeve, 5/16id x3/8odx 1/T 

NOTE: ITEMS 20 & 21 NOT SHOWN 

NOTE: 
DURING ASSEMBLY, MAKE SURE TO LOOSEN ALL CONt-ECTIONS AT THIS END 
ANO REPEA TEDl Y MOVE THE ASSEMBLY SACK & FORTH WHllE TIGHTENING THE HAROWAl11: 
ON..Y WHEN THE CUP CLAMP ASSEMBLY IS AT THIS END Of PRINTER 
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10 9129-4.A.2-40 

90130Al2S 

91290A2J2 

91166.A.2..() 

962351(9 
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92931A«R 

92141A032 
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ITEM NO. PART NUMBER 

1"3--001 

1"'3-002 

1-33--00< 

1"'33--005 

1-22-000 

12 

10 65A160 

10 

91294A2"40 

12 NR8C050-030 

13 NCMZ1-GAM02-0500 

" KQ2l07-34S 

15 KQ2H07-34S 

✓ 

PAD SHOWN 

FOR REFERENCE ONLY 

DESCRIPTION QTY. 

BRCKT-REAR LONG ROD SUPPORT 

BRCt::T-REAR SHORT ROD SUPPORT 

STOP-THRO HORIZONTAL 

SHAFT-HORIZONTAL LONG 

SHAFT-HORIZONTAL SHORT 

90-PAD RAM ASSY 

NYLON WASHER 

5/16-24 HEX JAM NUT 

M6 FlAT WASHER 

M6 X 16 MM LG. SHCS BLACK OXIDE 

M6 X 20 LG. FHCS 

SHOCK ABSORBER 

C'l'l�DER NO CUSHION, MAGNET, SWITCHES W/1/4- LONGER THREAD 

l/8NPT TO 1/4 TUBE MALE ELBOW 

1/8 NPT TO 1/4 TUBE RTTING STRAIGHT 
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C 

NOTES: 

ITEM NO. PART NUMBER DESCRIPTION QTY. 

1 H56-60-01 SETUP TABLE, 60 1 

2 H56-07-00 CLAMP ASSY. 60CUP 2 

3 97175A311 PULL DOWEL. 1/4" D. X 3/4" L, TAP 8-32 2 

4 960l6A249 M5 THUMB SCREW 2 

5 92398Al25 MS THREAD INSERT 2 

6 25ITT8I CHAIR TIP, GREY, I /2'' LEG 4 

7 9838IA7l6 DOWEL 1/2" DX I 1/2'' L 4 

8 90945A725 WASHER, 11'8 FLAT 2 

9 92949Al90 8-32 X 1/4" BHCS 2 
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SPARE PARTS LIST AERO 60-90 

DESCRIPTION ASSEMBLY DWG. # PART NUMBER 

E-STOP ASSEMBLY (PICTURED, NOT BALLOONED) 9901-03-000R D7D-MT44X02 
VITO BITE -  EDGE CLAMP 9901-03-000R 9902-29-003 
PLATE-CLAMP  CLICHÉ 9901-03-000R 9902-29-002 

FILTER  REGULATOR 9901-91-000 AW20K-NO2BE-CZ 
SOFT STARTUP VALVE 9901-91-000 AV2000-DVM02654 
SPEED  CONTROLLER 9901-91-000 AS1001F-07-3 
SPEED  CONTROLLER 9901-91-000 AS2051AF-07-3 
SOLENOID VALVE 9901-91-000 SY5120-5DZ-01T 

90- CUP HOLDER ASSEMBLY H56-06-00 H56-06-00 

15 PIN D-SUB ASS'Y. (JUMPS PIN #6 TO #13 ON 15 PIN CONN.) 9901-82-000 2146T13 
FUSE FOR POWER ENTRY MODULE (CCM11384-ND) 9901-82-000 283-2636-ND

CYLINDER  (VERTICAL) 9901-22-000 NCMZ5-GAM03-0500
SHOCK ABSORBER 9901-22-000 NRBC050-030 

CYLINDER  (HORIZONTAL) 9901-33-000 NCMZ1-GAM02-0500 
SHOCK ABSORBER 9901-33-000 NRBC050-030 

CABLE FOR SLIDE ASSEMBLY 9901-22-000 108357A 
BUMPER 9901-22-000 9544K12 
PLASTIC HOSE FOR SLIDE ASSEMBLY 9901-22-000 TIUB07B-20 

FOUR ARM KNOB 9901-15-000 6390K52 

SENSOR- VERTICAL CYCLINDER 9901-15-000 MM.A.6

HANDLE 9901-28-000 6848K51 

COMPR. SPRING (90 ONLY) 9901-23-000 WT13-65 

GUARD SWITCH 9901-75-000 D44L-R1LD 

M5 THUMB SCREW 9901-31-000 96016A249 
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ITEM NO PART NUMBER DESCRIPTION front DOWN/QTY 
9901-15-001 ClAMP-SCALE I 
9901-1,S.003 SCALE 

9901-15--00-4 BRACKET-SCALE LOCATOR 
9901-15 -102 SENSOR MOUNT 

6390K52 FOUR ARM KNOB /M6) 
91239A228 M5x 12LG.BHCS 
91290A103 M2 .5x I0LG. SHCS 
9129-4A.2-40 M6x 20 LG .  FHCS 
92398.A.127 T HREA DED INSERT [M6) 

JO 9657lU55 3/80Ch: H/-4LG .. 035W.D. 
COMPR.SPR� 

332-31-001 SWITCH, WHITE MA.GNrn::: {MMA6) 

1�: 

.OOOt.OO!'i(U.llj 1.00XldllXl�(U.0131 
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